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In-Band Emissions

Test Result
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Ant4 5955 52Tone RU37 See test graph See test graph PASS
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Ant3 6175 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6175 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant3 6415 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant4 6415 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant3 6435 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
1|\1/|/|-\'\);éo 26Tone RUO See test graph See test graph PASS
Ant4 6435 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant3 6475 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6475 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant3 6515 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant4 6515 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant3 6535 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6535 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
Ant3 6695 26Tone RUO See test graph See test graph PASS

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2268

Page Number

- A284 of A324




saranas. FCC RF Test Report

Report No. : FR250507G

52Tone RU37 See test graph See test graph PASS
106Tone RUS3 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6695 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant3 6855 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant4 6855 52Tone RU40 See test graph See test graph PASS
106Tone RUS54 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant3 6875 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6875 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant3 6895 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6895 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant3 6995 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant4 6995 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant3 7095 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant4 7095 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2268

Page Number

: A285 of A324




samran s, FCC RF Test Report Report No. : FR250507G

Test Graphs
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-50.000 MHz -30.750 MHz | 200.000 kHz 6.13960 GHz -67.23 dém -50.68 dB -10.68 dB
-30.750 MHz 20,500 MHz | 200.000 kHz 6.14428 GHz -67.88 dém -51.32 dB -11.35 dB
20,500 MHz -11.250MHz | 200.000 kHz 6.16374 GHz -50.26 dBm -33.71 dB -13.70 dB
-11.250 MHz -10.250 MHz | 200.000 kHz 6.16376 GHz -50.69 dBm -34.14 dB -14.24 dB
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JL ) N )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant3_6175_106Tone_RU53

Date: 8. MAR 2024 18:12:48

Spectrum :%1
Ref Level 10.00 dBm  Offset 15.32 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm 1
30 dB! f \ \
E m
/ k_
-40 dBm
-50 dBm /
-60 dBm ——/
B
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.37 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.14261 GHz -67.13 dBm -50.76 dB -10.76 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.14454 GHz -67.36 dBm -50.99 dB -11.34 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.16371 GHz -49.96 dBm -33.60 dB -13.57 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.16378 GHz -49.68 dBm -33.32dB -14.02 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.18624 GHz -59.14 dBm -42.78 dB -23.08 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.18637 GHz -57.97 dBm -41.60 dB -21.50 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.20568 GHz -67.30 dém -50.93 dB -11.02 de
30.750 MHz 50,000 MHz = 200,000 kHz 6.22157 GHz -66.55 dBm -50.18 dB -10.18 dB
JU ) QnRi e

11AX20MIMO_Ant4_6175_26Tone_RUO

Date: 8. MAR 2024 18:08:48

Spectrum :%1
Ref Level 10.00 dBm  Offset 15.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f 1 i
-30 dBm ) ‘\\
-40 dBm n
-50 dBm },
-60 dBm —
Bl
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.050 MHz 200,000 kHz 6.14184 GHz -67.11 dBm -51.37 dB -11.37 dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.14399 GHz -67.70 dBm -51.96 dB -12.00 dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.16364 GHz -49.95 dBm -34.21 dB -14.19 dB
-11.350 MHz -10.350 MHz | 200,000 kHz 6.16365 GHz -50.73 dBm -34.99 dB -15.00 dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.18634 GHz -62.30 dBm -46.56 dB -26.86 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.19561 GHz -67.21 d&m 5157 dB -23.65 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.20599 GHz -67.43 dém 51.68 dB -11.76 dB
31.050 MHz 50,000 MHz = 200,000 kHz 6.22373 GHz -66.49 dBm -50.74 dB -10.74 dB
JU ) [ EEEEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant4_6175_52Tone_RU37

Date: 8.MAR 2024 18:11:42

Spectrum :%1
Ref Level 10.00 dBm  Offset 15.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f I I
| 1
-30 dBm —7 =
" T
-40 dBm
-50 dBm /
-60 dBm — o
=703
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.70 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.050 MHz 200,000 kHz 6.14112 GHz -66.76 dBm -53.06 dB -13.06 dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.14411 GHz -67.14 dBm -53.44 dB -13.62 dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.16355 GHz -47.24 dBm -33.54 dB -13.45 dB
-11.350 MHz -10.350 MHz | 200,000 kHz 6.16365 GHz -47.89 dBm -34.19 dB -14.29 dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.18635 GHz -59.15 dam -45.45 dB -25.55 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.18653 GHz -58.20 dBm -44.60 dB -24.45 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.20603 GHz -67.00 dém -53.30 dB -13.32 dB
31.050 MHz 50,000 MHz = 200,000 kHz 6.20993 GHz -66.13 dém -52.43 dB -12.43 dB
JU ) QnRi e

11AX20MIMO_Ant4_6175_106Tone_RU53

Date: 8.MAR 2024 18:13:27

Spectrum :%1
Ref Level 10.00 dBm  Offset 15.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm ,’ 1 !
{ T . R
30 dBm — =
-40 dBm -
-50 dBm /
-60 dBm N
et
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.49 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.050 MHz 200,000 kHz 6.13007 GHz -66.80 dBm -53.32dB -13.32dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.14415 GHz -67.29 dBm -53.81dB -14.03 dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.16365 GHz -47.00 dBm -33.52dB -13.51 dB
-11.350 MHz -10.350 MHz | 200,000 kHz 6.16365 GHz -47.19 dBm -33.71dB -13.81 dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.18634 GHz -56.46 dBm -42.98 dB -23.28 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.18669 GHz -56.07 dBm -42.59 dB -22.30 dB
20.700 MHz 31,050 MHz = 200.000 kHz 6.20596 GHz -66.83 dém 53.34 dB -1345 dB
31.050 MHz 50,000 MHz = 200,000 kHz 6.22493 GHz -66.25 dém -52.76 dB -12.76 dB
JU ) [ EEEEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268
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samran s, FCC RF Test Report Report No. : FR250507G

11AX20MIMO_Ant3_6415_26Tone_RUS

Spectrum :%1
Ref Level 10.00 dBm Offset 15.88 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f J 'L\
-30 dBf
" 7 1
-40 dBm
~1 -
-50 dBm \
-60 dBm
I M
-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.10 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.36978 GHz -65.15 dBm -50.05 dB -10.05 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.38457 GHz -65.45 dBm -50.35 dB -10.72 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.39454 GHz -65.26 dBm -50.16 dB -22.20 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.40378 GHz -60.80 dBm -45.70 dB -26.20 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.42624 GHz -49.29 dBm -34.19 dB -14.49 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.42627 GHz -49.28 dBm -34.18 dB -14.17 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.44571 GHz -65.65 dém -50.55 dB -10.59 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.44888 GHz -65.22 dBm -50.12 dB -10.12 dB
- ———
JU ) ARREREED e

Date: 9.MAR 2024 18:30:02

11AX20MIMO_Ant3_6415_52Tone_RU40

Spectrum :%1
Ref Level 10.00 dBm Offset 15.88 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f l 1\
-30 dBm 7 T
-40 dBm
| -~
-
-50 dBm \
-60 dBm
I .
-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.98 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.37847 GHz -65.07 dBm -50.09 dB -10.09 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.38426 GHz -65.50 dBm -50.52 dB -10.53 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.39453 GHz -65.69 dBm -50.72 dB -22.74 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.40377 GHz -59.75 dBm -44.78 dB -25.08 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.42624 GHz -48.98 dBm -34.00 dB -14.10 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.42627 GHz -48.20 dBm -33.22dB -13.21dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.44568 GHz -65.71 dém 50.73 dB -10.82 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.45474 GHz -65.15 dBm -50.18 dB -10.18 dB
- —
JU ) QnRi e

Date: 8.MAR 2024 19:02:49

Sporton International Inc. (Kunshan) Page Number 1 A292 of A324
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR250507G

11AX20MIMO_Ant3_6415_106Tone_RU54

Date: 8.MAR 2024 19:05:14

Spectrum :%1
Ref Level 10.00 dBm Offset 15.88 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f ‘ 'L‘
-30 dBm
J U
-40 dBm
-50 dBm \
-60 dBm
I .
-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.17 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.38417 GHz -65.11 dBm -49.95 dB -9.95 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.38432 GHz -65.76 dBm -50.59 dB -10.67 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.40310 GHz -58.13 dBm -42.96 dB -22.40 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.40377 GHz -58.51 dBm -43.34 dB -23.64 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.42624 GHz -48.57 dBm -33.41dB -13.51dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.42640 GHz -48.47 dBm -33.30dB -13.17 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.44562 GHz -65.61 dém -50.44 dB -10.59 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.46482 GHz -65.19 dém -50.02 dB -10.02 dB
JU ) ARREREED e

11AX20MIMO_Ant4_6415_26Tone_RUS8

Spectrum

Date: 8.MAR 2024 18:31:42

Ref Level 10.00 dBm  Offset 15.89 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
I [
-30 dBf .
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-40 dBm ul
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-50 dBm 1= \
-60 dBm
I S
-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.89 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.37509 GHz -65.31 dBm -50.42 dB -10.42 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.38438 GHz -65.87 dBm -50.98 dB -11.12dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.39463 GHz -65.73 dBm -50.84 dB -22.95 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.40376 GHz -61.32 dBm -46.42 dB -26.52 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.42624 GHz -49.11 dBm -34.22 dB -14.32 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.42627 GHz -49.38 dBm -34.49 dB -14.47 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.44573 GHz -65.85 dém -50.95 dB -10.98 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.46354 GHz -65.16 dBm -50.27 dB -10.27 dB
JU ) ARREREED e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant4_6415_52Tone_RU40

JL

Date: 8.MAR 2024 19:03:48

Spectrum :%1
Ref Level 10.00 dBm  Offset 15.89 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f I 'L\
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-50 dBm = \ e
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o~ S
-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.97 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.36690 GHz -65.22 dBm -50.24 dB -10.24 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.38443 GHz -65.43 dBm -50.46 dB -10.66 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.39457 GHz -65.65 dBm -50.68 dB -22.73dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.40376 GHz -59.76 dBm -44.79 dB -24.89 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.42624 GHz -48.57 dBm -33.60dB -13.90 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.42627 GHz -48.38 dBm -33.41dB -13.30 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.44562 GHz -65.60 dBm -50.62 dB -10.77 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.45069 GHz -65.09 dém 12 dB -10.12 dB

11AX20MIMO_Ant4_6415_106Tone_RU54

Date: 8.MAR 2024 19:06:05

Spectrum :%1
Ref Level 10.00 dBm  Offset 15.89 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm 1 '%
-30 dBm ; : T
-40 dBm
] —
-50 dBm \
-60 dBm
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-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.72 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.38203 GHz -65.08 dBm -50.35 dB -10.35 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.38428 GHz -65.73 dBm -51.00 dB -11.03 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.40365 GHz -57.00 dBm -42.27 dB -22.18 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.40376 GHz -58.02 dBm -43.30 dB -23.40 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.42624 GHz -48.19 dBm -33.47 dB -13.57 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.42628 GHz -47.40 dBm -32.67 dB -12.65 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.44571 GHz -65.41 dém -50.69 dB -10.73 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.45662 GHz -64.97 dém -50.25 dB -10.25 dB
JU ) QnRi e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant3_6435_26Tone_RUO

Date: 8.MAR 2024 19:08:47

Spectrum :%1
Ref Level 10.00 dBm Offset 15.87 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:
-10 dBém
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-50 dBm /
-60 dBm
g .
-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.15dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,600 MHz 200,000 kHz 6.40274 GHz -65.11 dBm -50.96 dB -10.96 dB
-30,600 MHz -20.400 MHz | 200,000 kHz 6.40440 GHz -65.70 dBm -51.55 dB -11.56 dB
-20.400 MHz -11.200 MHz 200,000 kHz 6.42375 GHz -47.41 dBm -33.26 dB -13.22 dB
-11.200 MHz -10.200 MHz 200,000 kHz 6.42382 GHz -47.90 dBm -33.75dB -14.05 dB
10.200 MHz 11.200 MHz = 200.000 kHz 6.44619 GHz -60.63 dBm -46.48 dB -26.58 dB
11.200 MHz 20,400 MHz | 200.000 kHz 6.45519 GHz -65.58 dBm 5143 dB -23.62 dB
20.400 MHz 30,600 MHz | 200,000 kHz 6.46537 GHz -65.66 dBm 51.51dB -11.79 dB
30.600 MHz 50,000 MHz = 200,000 kHz 6.48140 GHz -65.35 dBm -51.20 dB -11.20 dB
JU ) QnRi e

11AX20MIMO_Ant3_6435_52Tone_RU37

Date: 8.MAR 2024 19:10:40

Spectrum :%1
Ref Level 10.00 dBm Offset 15.87 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
1 \
-30 dBm 7 T
-40 dBm
-50 dBm /
-60 dBm
- e
-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.30 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30,600 MHz 200,000 kHz 6.40149 GHz -65.17 dBm -50.87 dB -10.87 dB
-30,600 MHz -20.400 MHz | 200,000 kHz 6.40453 GHz -65.55 dBm -51.25 dB -11.40 dB
-20.400 MHz -11.200 MHz 200,000 kHz 6.42380 GHz -47.32 dBm -33.02 dB -13.02 dB
-11.200 MHz -10.200 MHz 200,000 kHz 6.42382 GHz -47.53 dBm -33.23dB -13.53 dB
10.200 MHz 11.200 MHz = 200.000 kHz 6.44619 GHz -58.61 dBm -44.31 dB -24.61 dB
11.200 MHz 20,400 MHz | 200.000 kHz 6.44628 GHz -57.64 dBm -43.34 dB -23.27 dB
20.400 MHz 30,600 MHz | 200,000 kHz 6.46551 GHz -65.74 dgm 51.44 dB -11.55dB
30.600 MHz 50,000 MHz = 200,000 kHz 6.46778 GHz -65.10 dBm -50.80 dB -10.80 dB
JU ) [ EEEEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268
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samran s, FCC RF Test Report Report No. : FR250507G

11AX20MIMO_Ant3_6435_106Tone_RU53

Spectrum :%1
Ref Level 10.00 dBm Offset 15.87 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm 1 \i t
-30 dBm 7 T
-40 dBm — K
e
-50 dBm /
P,
-60 dBm
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-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.07 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,600 MHz 200,000 kHz 6.39541 GHz -65.11 dBm -51.04 dB -11.04 dB
-30,600 MHz -20.400 MHz | 200,000 kHz 6.40448 GHz -65.57 dBm -51.50 dB -11.59 dB
-20.400 MHz -11.200 MHz 200,000 kHz 6.42378 GHz -47.25 dBm -33.18 dB -13.16 dB
-11.200 MHz -10.200 MHz 200,000 kHz 6.42382 GHz -47.44 dBm -33.38 dB -13.68 dB
10.200 MHz 11.200 MHz = 200.000 kHz 6.44618 GHz -56.99 dBm -42.93 dB -23.43 dB
11.200 MHz 20,400 MHz | 200.000 kHz 6.44637 GHz -56.71 dBm -42.64 dB -22.50 dB
20.400 MHz 30,600 MHz | 200,000 kHz 6.46554 GHz -65.62 dBm -51.55 dB -11.63 dB
30.600 MHz 50,000 MHz = 200,000 kHz 6.46636 GHz -65.08 dBm -51.01 dB -11.01 dB
- ———
JU ) QnRi e

Date: 8.MAR 2024 19:12:29

11AX20MIMO_Ant4_6435_26Tone_RUO

Spectrum :%1
Ref Level 10.00 dBm  Offset 15.94 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS
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-80 dBm

CF 6.435 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -13.93 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.39277 GHz -65.16 dBm 51.23dB -11.23dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.40428 GHz -65.40 dBm -51.47 dB -11.50 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.42370 GHz -47.60 dBm -33.66 dB -13.62 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.42375 GHz -48.34 dBm -34.41 dB -14.51 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.44625 GHz -60.71 dBm -46.78 dB -26.88 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.45548 GHz -65.64 dBm S51.71dB -23.73 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.46558 GHz -65.61 dém 51.68 dB -11.88 db
30.750 MHz 50,000 MHz = 200,000 kHz 6.46894 GHz -65.01 dém -51.07 dB -11.07 dB
- ——
JU ) QnRi e
Date: 9.MAR.2024 19:08:34
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samran s, FCC RF Test Report Report No. : FR250507G

11AX20MIMO_Ant4_6435_52Tone_RU37

Spectrum :%1
Ref Level 10.00 dBm  Offset 15.94 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.39301 GHz -65.00 dBm -50.84 dB -10.84 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.40428 GHz -65.53 dBm -51.37 dB -11.40 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.42369 GHz -48.44 dBm -34.28 dB -14.24 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.42375 GHz -48.36 dBm -34.20 dB -14.30 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.44624 GHz -59.84 dBm -45.68 dB -25.98 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.45542 GHz -65.34 dBm S51.18dB -23.25 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.46567 GHz -65.64 dBm -51.48 dB -11.58 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.47037 GHz -65.20 dBm -51.05 dB -11.05 dB
- ——
JU ) QnRi e
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Spectrum :%1
Ref Level 10.00 dBm  Offset 15.94 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm {J 1 +
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-40 dBm — -
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e
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-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.01dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.39765 GHz -64.64 dBm -50.63 dB -10.63 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.40426 GHz -65.63 dBm -51.62 dB -11.62 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.42373 GHz -47.06 dBm -33.05 dB -13.03 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.42378 GHz -46.97 dBm -32.95 dB -13.65 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.44625 GHz -57.89 dBm -43.88 dB -23.98 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.44625 GHz -56.51 dBm -42.50 dB -22.49 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.46567 GHz -65.56 dBm 51.55dB -11.65dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.47244 GHz -64.88 dBm -50.87 dB -10.87 dB
- ——
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Spectrum :%1
Ref Level 10.00 dBm Offset 15.91 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.43255 GHz -65.10 dBm -50.94 dB -10.94 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.44431 GHz -65.74 dBm -51.58 dB -11.65 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.46374 GHz -48.43 dBm -34.27 dB -14.26 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.46375 GHz -48.62 dBm -34.66 dB -14.76 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.48624 GHz -60.67 dBm -46.51 dB -26.81 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.49549 GHz -65.90 dBm 51.74 dB -23.75 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.50570 GHz -65.73 dém 51.57 dB -11.63 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.51743 GHz -65.33 dBm 51.17 dB -11.17 dB
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Spectrum :%1
Ref Level 10.00 dBm Offset 15.91 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.33 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.42783 GHz -65.00 dBm -50.67 dB -10.67 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.44436 GHz -65.49 dBm -51.16 dB -11.28 dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.46369 GHz -47.39 dBm -33.06 dB -13.01 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.46375 GHz -48.14 dBm -33.81dB -13.91dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.48624 GHz -58.63 dBm -44.31 dB -24.61 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.48632 GHz -56.67 dBm -42.34 dB -22.27 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.50575 GHz -65.91 dém 51.56 dB -11.59 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.50877 GHz -65.24 dBm -50.91 dB -10.91 dB
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Spectrum :%1
Ref Level 10.00 dBm Offset 15.91 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -14.27 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.43610 GHz -64.98 dBm -50.71 dB -10.71 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.44431 GHz -65.44 dBm 51.17 dB -11.23dB
-20.500 MHz -11.250 MHz 200,000 kHz 6.46366 GHz -46.94 dBm -32.66 dB -12.59 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.46375 GHz -47.60 dBm -33.33dB -13.43 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.48625 GHz -57.85 dBm -43.58 dB -23.68 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.48632 GHz -56.09 dBm -41.82 dB -21.76 dB
20.500 MHz 30,750 MHz | 200,000 kHz 6.50561 GHz -65.53 dém 51.26 dB -1143 dB
30.750 MHz 50,000 MHz = 200,000 kHz 6.52480 GHz -65.13 dBm 86 db -10.86 dB
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Spectrum :%1
Ref Level 10.00 dBm Offset 15.62 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.69 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.43874 GHz -65.45 dBm -50.76 dB -10.76 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.44383 GHz -65.99 dBm 51.31dB -11.35dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.46360 GHz -49.68 dBm -35.19.dB -15.19 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.46361 GHz -50.32 dBm -35.64 dB -15.94 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.48640 GHz -61.48 dam -46.80 dB -26.90 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.49575 GHz -66.10 dBm 5142 dB -2345 dB
20.800 MHz 31,200 MHz = 200,000 kHz 6.50605 GHz -66.08 dBm 51.39 dB -11.57 dB
31.200 MHz 50,000 MHz = 200,000 kHz 6.51514 GHz -65.70 dBm -51.01 dB -11.01 dB
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Spectrum Emission Mask Standard: None
Peak Power -15.08 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.43602 GHz -65.50 dBm -50.41 dB -10.41 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.44390 GHz -65.99 dBm -50.90 dB -11.02 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.46357 GHz -49.64 dBm -34.55 dB -14.53 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.46361 GHz -50.14 dBm -35.05 dB -15.15 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.48639 GHz -60.29 dBm -45.31dB -25.61 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.49575 GHz -65.94 dBm -50.86 dB -22.90 dB
20.800 MHz 31,200 MHz = 200,000 kHz 6.50615 GHz -66.05 dém -50.97 dB -11.02 db
31.200 MHz 50,000 MHz = 200,000 kHz 6.52215 GHz -65.63 dBm -50.54 dB -10.54 dB
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Spectrum :%1
Ref Level 10.00 dBm Offset 15.62 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -14.95dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.42927 GHz -65.34 dBm -50.40 dB -10.40 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.44390 GHz -65.91 dBm -50.97 dB -11.08 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.46353 GHz -48.34 dBm -33.39 dB -13.33 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.46361 GHz -48.50 dBm -33.55 dB -13.65 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.48639 GHz -58.00 dam -43.05dB -23.35 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.48656 GHz -57.69 dBm -42.74 dB -22.61 dB
20.800 MHz 31,200 MHz = 200,000 kHz 6.50617 GHz -66.06 dBm S51.12dB -11.16 dB
31.200 MHz 50,000 MHz = 200,000 kHz 6.51900 GHz -65.37 dém -50.43 dB -10.43 dB
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